Choose your country!*
*You should choose your country to see appropriate price
1 USD = 0.75

                  Help

AUDI > Audi A4/S4/Avant quattro > 2003 > Электрика > Лямбда-зонд__Блок управления двигателя__Датчик детонации__F >> 8E-2-400 000 >  
* only order electronic * * components for immobilizer,* * including details of veh- * * icle chassis number, for * * items which can be fitted * * immediately by dealerships * _ ------------------------------ _
1 8E1907355C housing for control units _ also use: lhd 1 _
(1) 8E2907355C housing for control units _ also use: rhd 1 _
2 8E1907613D cover lhd 1
(2) 8E2907613D cover rhd 1
4 N 90106302 hexagon nut, shouldered M6 2
- N 0115572 washer 6,4X11X1,6 2
(5) N 90731501 torx socket head panel screw 6X25-Q 5
7 8E0907354 shackle 1
(7) 8E1907354A shackle lhd 1
8 8E0906018 engine control unit _ F >> 8E-1-200 000* _ PR-0GG:ALZ
(8) 8E0906018AF engine control unit _ F 8E-1-200 001>>*8E-2-260 000* _ PR-0GG:ALZ
(8) 8E0906018AH engine control unit _ F 8E-2-260 001>>* _ PR-0GG:ALZ
(8) 8E0906018T engine control unit _ F >> 8E-1-200 000* _ _ PR-0GU:ALZ _ PR-0GV:ALZ
(8) 8E0906018AG engine control unit _ F 8E-1-200 001>>*8E-2-260 000* _ _ PR-0GU:ALZ _ PR-0GV:ALZ
(8) > 8E0906018AJ engine control unit _ F 8E-2-260 001>>* _ _ PR-0GU:ALZ _ PR-0GV:ALZ
(8) f# 8E0997018HX engine control unit _ to be used for: _ F 8E-2-260 001>>* _ _ _ PR-0GU:ALZ _ PR-0GV:ALZ
(8) # 8E0997018BX engine control unit _ for vehicles without catalyst control _ to be used for: 1 AVJ _ _
(8) 8E0906018B engine control unit 1 PR-0GG:AVJ
(8) f# 8E0909518QX engine control unit _ to be used for: _ _ _ 1 constantly var. trans.: _ _ PR-0GU,0GV, _ 0GW: _
(8) f 8E0909518D engine control unit _ 1 automatic: _ PR-0GX:AMB
(8) # 8E0997018AX engine control unit _ for vehicles with tiptronic _ to be used for: 1 PR-8KB:AVJ _ _
(8) # 8E0997018AX engine control unit _ to be used for: _ F >> 8E-1-200 000 _ _ _ constantly var. trans.: _ PR-0GG:AVJ
(8) f 8E0909518N engine control unit _ F 8E-2-000 001>> _ _ constantly var. trans.: _ PR-0GG:AVJ
(8) f# 8E0909518NX engine control unit _ to be used for: _ _ F 8E-2-000 001>> _ _ _ _ constantly var. trans.: _ PR-0GG:AVJ
(8) f 8E0909518M engine control unit _ 1 manual- gearbox: _ PR-0GG:AVJ
(8) f# 8E0909518PX engine control unit _ to be used for: _ _ _ 1 manual- gearbox: _ _ PR-0GU,0GV, _ 0GW: _ AVJ
(8) f# 8E0909518RX engine control unit _ to be used for: 1 PR-0GY:AMB _
(8) f# 8E0909518SX engine control unit _ to be used for: _ 1 constantly var. trans.: _ _ PR-0GY:AMB
(8) 038906019CG control unit for diesel engine _ F >> 8E-1-200 000 'PDE' _ AWX
(8) 038906019FP control unit for diesel engine _ F 8E-2-000 001>> 'PDE' _ AWX
(8) 038906019JD control unit for diesel engine _ 'PDE' 1 PR-4GG,4GM: _ AWX
(8) 038906019GD control unit for diesel engine _ F >> 8E-2-140 000 'PDE' _ AVF
(8) 038906019JL control unit for diesel engine _ F 8E-2-140 001>> 'PDE' _ AVF
(8) 038906019JE control unit for diesel engine _ for heated windows 'PDE' 1 AVF _
(8) 038906019GE control unit for diesel engine _ 'PDE' 1 constantly var. trans.: _ AWX
(8) 038906019FN control unit for diesel engine _ F >> 8E-2-140 000 'PDE' _ PR-0GE:AVB
(8) 038906019GG control unit for diesel engine _ F 8E-2-140 001>> 'PDE' _ PR-0GE:AVB
(8) > 8E0907557 engine control unit _ F >> 8E-1-200 000 _ PR-0GG:ALT
(8) # 8E0997557AX engine control unit _ to be used for: _ F >> 8E-1-200 000 _ _ PR-0GG:ALT
(8) f> 8E0909557D engine control unit _ F 8E-2-000 001>> 8E-2-400 000 _ PR-0GG:ALT
(8) f# 8E0909557DX engine control unit _ to be used for: _ F 8E-2-000 001>> 8E-2-400 000 _ _ PR-0GG:ALT
(8) 8E0907557D engine control unit _ F >> 8E-1-200 000 _ PR-0GV:ALT
(8) f# 8E0909557FX engine control unit _ to be used for: _ _ 1 PR-0GU:ALT _ PR-0GV:ALT _ PR-0GW:ALT _ PR-0GX:ALT
(8) > 8E0907557A engine control unit _ F >> 8E-1-200 000 _ _ constantly var. trans.: _ PR-0GG:ALT
(8) # 8E0997557 X engine control unit _ to be used for: _ F >> 8E-1-200 000 _ _ _ constantly var. trans.: _ PR-0GG:ALT
(8) f 8E0909557E engine control unit _ F 8E-2-000 001>> _ _ constantly var. trans.: _ PR-0GG:ALT
(8) f# 8E0909557EX engine control unit _ to be used for: _ F 8E-2-000 001>> _ _ _ constantly var. trans.: _ PR-0GG:ALT
(8) f 8E0907557S engine control unit _ F >> 8E-1-200 000 _ _ _ constantly var. trans.: _ PR-0GV:ALT _ PR-0GX:AL
(8) f# 8E0909557GX engine control unit _ to be used for: _ _ _ F 8E-2-000 001>> _ _ _ _ _ _ _ _ constantly var. trans.: _ PR-0GU:ALT _
(8) 8E0907401 control unit for diesel engine 'EDC' 1 AYM
(8) 8E0907401B control unit for diesel engine _ F >> 8E-1-100 000 _ 'EDC' _ manual- gearbox: _ AKE
(8) 8E0907401D control unit for diesel engine _ F >> 8E-1-100 000 _ 'EDC' _ automatic: _ AKE
(8) 8E0907401D control unit for diesel engine _ F 8E-2-000 001>> 'EDC' _ AKE
(8) # 8E0997551 X engine control unit _ to be used for: _ F >> 8E-1-041 004 _ 'MOTRONIC' _ _ 4motion: _ ASN
(8) 8E0907551H engine control unit _ F 8E-1-043 005>> 8E-1-100 000 'MOTRONIC' _ ASN
(8) 8E0907551B engine control unit _ F >> 8E-2-100 000* 'MOTRONIC' _ PR-0GG:ASN
(8) f 8E0909559H engine control unit _ F 8E-2-100 001>>* 'MOTRONIC' _ PR-0GG:ASN
(8) f# 8E0909559GX engine control unit _ to be used for: 'MOTRONIC' 1 PR-0GY:AVK _
(8) f# 8E0909559KX engine control unit _ also to be used for: _ _ 'MOTRONIC' 1 PR-0GU:BBJ _ PR-0GV:BBJ _ PR-0GW:BBJ _
(8) f# 8E0909559BX engine control unit _ to be used for: _ F 8E-2-000 001>> 'MOTRONIC' _ _ PR-0GX:ASN
(8) f# 8E0909559RX engine control unit _ to be used for: 'MOTRONIC' 1 "MEX":AVK _
(8) f 8E0909552M engine control unit 'MOTRONIC' 1 "E..":BDV
(8) f# 8E0909552MX engine control unit _ to be used for: _ _ 'MOTRONIC' 1 PR-0GG:BDV _ _ _
(8) f 8E0909552N engine control unit _ _ 'MOTRONIC' 1 "E..": _ constantly var. trans.: _ BDV
(8) f# 8E0909552NX engine control unit _ to be used for: _ _ 'MOTRONIC' 1 constantly var. trans.: _ _ PR-0GG:BDV _
(8) f# 8E0909552BX engine control unit _ to be used for: _ 'MOTRONIC' 1 PR-0GU:BDV _ PR-0GV:BDV _ PR-0GW:BDV
(8) f# 8E0909552CX engine control unit _ to be used for: _ _ _ 'MOTRONIC' 1 constantly var. trans.: _ _ PR-0GU:BDV _ PR-0GV:B
(8) f 8E0909552E engine control unit _ 'MOTRONIC' 1 constantly var. trans.: _ PR-0GX:BDV
(8) f# 8E0909552PX engine control unit _ to be used for: _ _ 'MOTRONIC' 1 PR-0GG:AMM _ _ _
(8) f# 8E0909552QX engine control unit _ to be used for: _ _ 'MOTRONIC' 1 constantly var. trans.: _ _ PR-0GG:AMM _
- 8E0907411H covering _ engine control unit _ 1 ALT,AMM,ASN, _ AVB,AVJ,AVF, _ AWX,BBJ,BDV
- 8E0907411A covering _ engine control unit 1 ALZ _
- 8E0907500H interlock _ engine control unit _ 1 ALT,AMM,ASN, _ AVB,AVJ,AVF, _ AWX,BBJ,BDV
- 8E0907500A interlock _ engine control unit 1 ALZ _
- N 90980302 sheer bolt, self-locking M6X12MK 2
(11) b 058906265C lambda probe _ (behind catalyst) 1 AVJ,ALT _
(11) b 058906265C lambda probe _ (behind catalyst) 1 AMB _
(11) b 06B906265A lambda probe _ (behind catalyst) 1 ALZ _
(11) b 06B906265D lambda probe _ (in front of catalyst) 1 AVJ,ALT _
(11) b 06B906265D lambda probe _ (in front of catalyst) 1 AMB _
(11) b 06B906265B lambda probe _ (in front of catalyst) 1 ALZ _
(11) b 06C906265 lambda probe _ (behind catalyst) left 1 BDV,AMM _
(11) b 06C906265A lambda probe _ (behind catalyst) right 1 BDV,AMM _
(11) b 078906265T lambda probe _ (behind catalyst) _ left 1 manual- gearbox: _ _ BBJ,ASN
(11) b 06C906265C lambda probe _ (behind catalyst) _ left 1 constantly var. trans.: _ _ BBJ,ASN
(11) b 078906265AA lambda probe _ (behind catalyst) right 1 BBJ,ASN _
(11) b 06C906265B lambda probe _ (in front of catalyst) 2 ASN,BBJ,AVK _
(11) b 030906262L lambda probe _ (in front of catalyst) 2 BDV,AMM _
(12) 07D905377 knock sensor with wiring harness _ 750MM 1 ALZ,AVJ,ALT, _ AMB
(12) 06C905377 knock sensor with wiring harness _ 540MM 1 AVJ,ALT,AMB _
(12) 06C905377 knock sensor with wiring harness _ 540MM 2 ASN,BDV,AMM _
(13) N 0102724 hexagonal head bolt _ M8X26 2 AVJ,ALT,AMB _ ALZ
(13) N 0103327 hexagonal head bolt M8X32 2 ASN
(13) 078905319 cheese head bolt M8X34 2 BDV,AMM
(14) 06A906433C impulse sender _ _ 1 quattro: _ automatic: _ ASN
(14) 078906433B impulse sender _ _ 1 manual- gearbox; _ constantly var. trans.: _ ASN,B
(14) 038907319E impulse sender _ timing gear - crankshaft 1 AVB,AVF,AWX _
(14) 038906433A impulse sender _ camshaft gear 1 AVB,AVF,AWX _
(15) 078906433A impulse sender _ grey 1 ALZ,AVJ,ALT, _ AKE,AMB
(16) 059906435 distance piece _ impulse sender _ 1 manual- gearbox: _ _ AKE
(16) 059906435A distance piece _ impulse sender _ 1 constantly var. trans.: _ _ AKE
(16) 078906435 distance piece _ impulse sender _ for vehicles with tiptronic 1 AKE,ASN,BDV, _ AMM _
(17) N 90945001 hexagon socket head bolt with shoulder _ M7X21,5-SP 1 ALZ,AVJ,ALT, _ AMB
18 06A906445 seal _ _ _ 17X2 1 4-,6 cyl.: _ petrol eng; _ 6 cylinder: _ diesel en
20 N 10104501 12-point head bolt _ timing gear - crankshaft M7X18 1 AVB,AVF,AWX _
(20) N 10082907 hexagon head bolt (combi) _ camshaft gear M6X16-Z1 1 _
(20) N 10005007 hexagon head bolt (combi) _ M6X30-Z1 1 manual- gearbox: _ AKE
(20) N 90280901 hexagon head bolt (combi) _ M6X22 1 automatic: _ AKE
(20) N 0902612 hexagon head bolt (combi) M6X20-Z1 1 ASN,BDV,AMM


If there is no make of your car in online-catalog or you can't find needed auto spare part code you can send VIN enquire to our manager who helps you to find spare part. Or You can find part code by yourself in other online/offline catalogues, which are sold at the compact-disks or in the internet.
You need only spare part code that we could deliver it to you.



parts on our store for make audi